
MBR50 - Brush

2 / 18



Number Part Number Name Quantity

1 44241 TOOL HEAD 1,000

2 53538 BRUSHES KIT MBR50 1,000

3 71068 HEXAGON SCREW,DIN 9 1,000

4 71205 SCREW M8 1,000

5 44243 WASHER 1,000

6 1517 WASHER 13X40X3 1,000

7 44244 GRIP 1,000

MBR50 - Brush

1 / 18



MBR50 - Carter

4 / 18



Number Part Number Name Quantity

1 44245 PROTECTION 1,000

2 44246 RUBBER BAR 1,000

3 44247 STEEL PLATE 1,000

4 44248 STEEL PLATE 1,000

5 44249 STEEL PLATE 1,000

6 - - 1,000

7 22029 FLAT WASHER 6,5 1,000

8 71201 NUT M6 1,000

10 44250 SPACER 1,000

11 71068 HEXAGON SCREW,DIN 9 1,000

12 7335 WASHER 1,000

MBR50 - Carter

3 / 18



MBR50 - Deflector

6 / 18



Number Part Number Name Quantity

1 44259 PROTECTION 1,000

2 44260 RUBBER BAR 1,000

3 44261 STEEL PLATE 1,000

4 44262 STEEL PLATE 1,000

5 44263 HINGE 1,000

6 6169 SCREW HM8X16 1,000

7 7335 WASHER 1,000

8 71205 SCREW M8 1,000

9 44264 SCREW 1,000

10 44265 PLASTIC WASHER 1,000

11 71413 SCREW HM 8-20 1,000

12 71201 NUT M6 1,000

13 44266 SPRING 1,000

15 22029 FLAT WASHER 6,5 1,000

18 44267 RUBBER STOP 1,000

MBR50 - Deflector

5 / 18



MBR50 - Handle bar

8 / 18



Number Part Number Name Quantity

1 44251 HANDLE BAR 1,000

2 43807 GRIP MSC45 1,000

3 44252 CABLE 1,000

4 44253 THROTTLE LEVER 1,000

5 44254 SCREW 1,000

6 22029 FLAT WASHER 6,5 1,000

7 71201 NUT M6 1,000

8 44255 CLAMP 1,000

9 44256 SCREW 1,000

10 1557 NUT HM6 1,000

13 44257 GRIP 1,000

14 7035 FLAT WASHER 1,000

15 44258 STRAP 1,000

MBR50 - Handle bar

7 / 18



MBR50 - Frame - Wheels - Belt tensionner

10 / 18



Number Part Number Name Quantity

1 43816 ENGINE PLATE 1,000

2 43817 BOTTOM PLATE 1,000

3 43818 BOTTOM PLATE 1,000

4 43819 AXLE 1,000

5 43820 BELT TENSIONER 1,000

6 43821 RAD 1,000

7 43822 PIN 1,000

8 71413 SCREW HM 8-20 1,000

9 7035 FLAT WASHER 1,000

10 43823 CABLE BRACKET 1,000

11 71205 SCREW M8 1,000

12 6169 SCREW HM8X16 1,000

13 37997 SCREW HM6-16 8.8 1,000

14 22029 FLAT WASHER 6,5 1,000

15 43824 PLASTIC BEARING 1,000

16 71201 NUT M6 1,000

17 43825 PLASTIC WASHER 1,000

MBR50 - Frame - Wheels - Belt tensionner

9 / 18



MBR50 - Engine fixing - Belt

12 / 18



Number Part Number Name Quantity

1 43809 BELT 1,000

2 43810 PULLEY 1,000

3 43811 WASHER 1,000

4 43812 SCREW 1,000

5 43813 WASHER 1,000

6 43814 BELT GUIDE 1,000

7 43815 SCREW 1,000

8 7335 WASHER 1,000

9 5340 HEXAGON SCREW,DIN 9 1,000

10 7035 FLAT WASHER 1,000

11 2020 NUT HM8 1,000

12 - - 1,000

MBR50 - Engine fixing - Belt

11 / 18



MBR50 - Belt tensionner arm

14 / 18



Number Part Number Name Quantity

1 43826 TENSIONER 1,000

2 43827 BUSH 1,000

3 71110 HEXAGON SCREW,DIN 9 1,000

4 71158 HEXAGONAL NUT HM10 1,000

5 43828 TENSIONING PULLEY 1,000

6 71035 FLAT WASHER NFE 276 1,000

7 43829 TENSIONING PULLEY 1,000

8 21327 WASHER 10,5X25X2 1,000

9 43830 WASHER 1,000

10 43831 SPACER 1,000

11 43832 WASHER 1,000

12 71249 SCREW M10 1,000

MBR50 - Belt tensionner arm

13 / 18



MBR50 - Pulley - Bearing

16 / 18



Number Part Number Name Quantity

1 43833 MOVING DRIVE ASSY 1,000

2 43834 STEEL PLATE 1,000

3 43835 PULLEY 1,000

4 43836 BEARING FLANGE 1,000

5 43827 BUSH 1,000

6 6169 SCREW HM8X16 1,000

7 71413 SCREW HM 8-20 1,000

8 7335 WASHER 1,000

9 71205 SCREW M8 1,000

10 43838 RUBBER BAR 1,000

11 - - 1,000

13 22029 FLAT WASHER 6,5 1,000

15 71201 NUT M6 1,000

18 43840 STICKER 1,000

MBR50 - Pulley - Bearing

15 / 18



MBR50 - Front wheel

18 / 18



Number Part Number Name Quantity

1 44268 BRACKET 1,000

2 44269 WHEEL BRACKET 1,000

3 44270 WHEEL 1,000

4 44271 SPRING 1,000

5 44272 BEARING BUSH 1,000

6 44273 PIN 1,000

7 44274 PIN 1,000

8 44275 PIN 1,000

MBR50 - Front wheel

17 / 18


